SHING RAY.

INDUSTRIAL SEWING MACHINE
EHMEIWEEIN

WRIFFE - BEISR

S 29RO R A A

SHING RAY SEWING MACHINE(JIAXING) CO., LTD.

X ABATCEMMER RSN , BILIKE , SRR T

2014.12

@ FW-760 {#smnc ray]
Biie T A F 4% 4 A

SHING RAY BRAND INDUSTRIAL SEWING MACHINE

5 A 3 ir = A AN HEA
FLAT-BED HIGH SPEED
INTERLOCK STITCH MACHINE

X HH

PARTS BOOK

S zsau G OERA T

vlﬁ{SHING RAY:)‘} SHING RAY SEWING MACHINE(JIAXING) CO., LTD.




CONTENTS H&k
MISCELLANEOUS COVERS (1)
H UL
MISCELLANEOUS COVERS (2)
L I (2) e
MISCELLANEOUS COVERS (3)
LT (3) . e
MISCELLANEOUS THREAD EYELETS-3NEEDLE
TR = TR e
MISCELLANEOUS THREAD EYELETS-4NEEDLE
T R - Tt 7N
MISCELLANEOUS BUSHINGS
B LM
MAIN SHAFT DRIVING MECHANISM
R I U
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
A R R R T0 e
NEEDLE BAR MECHANISM
B e
NEEDLE GUARD & LOOPER DRIVING MECHANISM
TR R R A BRI e
PRESSER FOOT MECHANISM
I URA e e
FEED DRIVING MECHANISM
B I M e
FEED DRIVING CONTROL MECHANISM
R B B L e
SPREADER MECHANISM
EARERIREIHIIAA oo
ELECTRICAL TYPE DIRECT DRIVING PRESSER FOOT LEFTER
B B R I B I e
LUBRICATING MECHANISM
LR e
NEEDLE THREAD TAKE-UP MECHANISM
B R T T0 e
THREAD STAND
R
"Q" DEVICE (1)
MQUARHEMIW AL IIZE B (1),
"Q" DEVICE (2)
QUMW LI B (2)

15

18

CONTENTS Bk
PULLER MECHANISM EXCL FOR TAPE (1)
AU BRI (1)
PULLER MECHANISM EXCL FOR TAPE (2)
GUREB FHEEEHLRI(2). o
PULLER MECHANISM EXCL FOR TAPE (3)
B B I (3) .
KNIFE DRIVING MECHANISM (1)
B TR (L).
KNIFE DRIVING MECHANISM (2)
BB TIIRBINUIT (2) e
ATTACHMENT BOX

ACCESSORIES

T e ers e e i e et e e ot s £ S e e e e e
EXCLUSIVE PARTS

T e e v L
DESK BORD MEASUREMENT PICTURE

AR R
INSTALLATION

BLESRABABBM .
GAUGE PARTS

FRIERURRPF e

S LA P
L MR EgRR, Thmen x| B, SRR, LUR TR
AR E BN | 704 | AETH BHFS140F4F.

2. HERAFELER, FHRTH XX N, FoREZTFERILENS, (AEgwbI7EHmb
U, AN B %A R B n:36-32 9 36T F TS 3200 F A

3. SAERA AT RN, BHRRERT, BHHE N xx |
i 415 | WEATL. BB ISHELE

4. AR EIHELRR AR EZE M, LS.

P —




i et i

MISCELLANEOUS COVERS(1) i 1 1

Ref. Parts

No. No. Description
1 07870111 RiVEt. .o
2 07870110 Brand Name Plate..
3 07870322 Top Cover Thread Eyelet (Right)
4 07870323 Washer (WF04)............oooiiiiiii,
5 07870125 Screw (M4-0.7X8)....ccuueeiiiiaieiee e,
6 07870107 Seal PIug.......oeeviiiiiiiiiiieeie e
7 07600107 OilSeal Cap..........ooooviviiiiiiii,
8 07870339A  Needle Thread Guide..................cceeeeninne
9 07870338 Guide Pin.......ovvviiiiiieiee e
12 07870342 Needle Thread Retainer Support..................
13 07600113 Top Cover Thread Eyelet (Left)...................
14 07600114 Machine Frame Supporting Bar
15 07600115 Dust Proof Plate...................c.ocoeiiieann..
16 07600116 Screw (M4-0.7x5). ...
17 07600117 Oil Sight Gauge.............coovviiiieieaiean,
18 07600118 Seal Plug........cooiiiiiiiii,
19 07600119 Seal Plug. ...
22 07600122 Model Plate(see the below)........................
23 07600123 Machine Frame Unit..................c.oooceeeie.
24 07600124 Filter Net..........oooooiiiiiiiiiiiieie,

25 07600125  Oil Screen
26 07600126  C-Sanpring..
27 07870122  Screw(M8-1.25x20)

28 07600128 Screw (3/8-28%10)................
29 07600129 Drain Hole Seal...................
30 07600130 Oil Reservoir......................
31 07600131 Oil Reservoir Gasket.............
33 07870102 Screw(M4-0.7%12) ...............
34 07870126 Magnet Holder......vmusmmsmnass

35 07870127 Magnet ...qoiieiesinensasinsssesansas ssanessasases




SIS X

~
|
|
|
|
|
|
|
|
|
|
|

J

MISCELLANEOUS COVERS (2) 7% 2 2
Ref. Parts Amt.
No. No. Description i E4 Regq.
1 07870104 Oil Sight Window...........cooeviiiiiiiiaanne. EmwEE 1
2 07870103  Oil Sight Seal.........coooovoereeeeeeeeee R 1
3 07870102 Screw(M4-0.7X12)....c..oiiuiiiiiiiiiiiiiiaiieeans WBLZ 11
4 07870101 TOP COVET. ... TR 1
5 07870106 Emblem........ocoooviiiiiiiiiii BRI e 2
6 07870125 Screw (M4-0.7X8)........coeoeeeeeeeeeeeeeenn WEBLL 2
7 07870211A  Needle Bar Guard.................................. BEEEE 1
8 07870109 Head Cover... e 1
9 07870107 Seal Plug............oooooiiiiii 1
10 07870108 Head Cover Gasket..............occoeviininnenn.. 1
11 07870105 Top Cover Gasket.... . 1
12 07870423 Safety Plate Support....................ccoooia.l. 1
13 07870425 Safety Plate.........ccoovinviniiieiieiiiiiaeen, 1
14 07870426 Screw (3/32-56x4)... s 2
15 07870427 Safety Plate Holder........................coeenes 1
16 07870428  Screw (11/64-40X7.5). .. .cooovoreeeeaeen.. WBLL 1
17 07870429 Conical Spring Washer............................. MR 1
18 07870430 Washer........oooviiiiiiiii ) 1
19 07870431 NUL BRI 1
20 07870241 Warning Sticker(Tetraqon)........................ EEMRIUAE). 1
21 07600221  Screw (MA=0.7X5)......iooeeeeeeeoeeereeeee BB e, 1
22 07600222 Screw (MA-0.7XG)........cooivoeeeeeeeeeee WBLL . 2
23 07600223  Screw (MA-0.7X16).......cvereeeeeeeeeeeeerenan. VBLL 2
24 07600224  Flat SPHNG.......oovoeeeeeeeeeeeee e, B BRI o, 1
25 07870133 Warning Sticker(Triangle)......................... HEWKECATE). oo 1
26 07870139 Warning Sticker(Ellipse).......................... B MEAREED. . 1
28 07600228  ScreW(M4-0.7X8.5). .. omeioeeeeeeeeeeeen WBLY 1
29 07600229 & O E %3 POTTOUUOR 1
30 07870226 Conical SpringWasher.............................. HET RS 2
31 07600231 Screw(MS5-0.8X6)......ovvienieiiiieiieeeieeans 2
32 07600232 Fabric Guide.... 1
33 07600233 Screw(M4-0.7x10) 2
34 07870323 Washer (WF04).........cocoviiiiiiiiieieans 2
35 07600235 Bracket ............. 1
36 07600236 Screw(M5-0.8x10) 2
37 07600237 Washer...........oooiiiiiiiiie 2
38 07600238 Fabric Guide ........................................ 1
39 07600239 Screw (M3-0.5%3.4).....ooovneeeeeiiieee . WBEE 2
40 07600240 FabricGuide ...........ccocoeiiiiiiiiiii (TR 1
41 07870218 Screw (M3-0.5X6.3)......uevvuiiiiiieiineennnnnn BRLL 2




fui=!

E

Description

Positioning Bushing................................

07870219

MISCELLANEOUS COVERS (2

Ref.
No.
42

Front Cover Hinge...............occceeenviinneeenn.

07600243

43

Front COVer ......oo.ovuiiiiiiiiiiiieieieeane,

07600244
07600245

44
45

Cushion..........c..oociiiciinnn.

Oil Sight Window C.Set.......

07870144

48

.. BSR4 (GERFCHF) .

Bracket C.Set..............

07600252
07870341

52
53

B

Screw (M6-1x10)......oooiiiiiiiiiiiiens




MISCELLANEOUS COVERS (3) HLFALAE (3

Ref.

BAOA DWW W W W W W W W WERNNNRNNNNNLLE = == e e e e e e
WD = O 00NV A WD = O WKW U A WD = O WO WD~ O

Parts
No.
07600301
07600302
07600303
07600304
07600305
07600306
07600307
07600308
07600309
07600310
07600311
07600312
07600313
07600314
07600316
07870353A
07870203
07600319
07870348
07600321
07870350
07600323
07870352
07870102
07870323
07600327
07600328
07600229
07600330
07600233
07600245
07600333
07870244
07600335
07600336
07600337
07600222
07600221
07870365
07870367
07870226

Description i EA
Screw (M4-0.7X8)........cooiiiiiii
Top Cover (Right).........
Top Cover Gasket (Right)

Top Cover (Left).........cooovviiiiiiiis
Top Cover Gasket (Left)........................... FEL#EMmATE.
BED Cover (Right)................................. BEDA b

Screw (M4-0.7%12)....cciiiiiiiiiiiiiiiieeenn
Screw (M4-0.7X8)....ooiviiiiiiiieiieeeen
Screw (M4-0.7x8)...
Screw (M4-0.7%8) ...
Stitch Plate Support............c.coeevvvveiieninnnnn.
Needle Plate Cushion Plug.........................
Top Cover Tharead Guide.........................
BED Cover (Left)............ccoooeiiiiiis
Needle Thread Eyelet............................... i
Screw (MA=075T ). cxsssmmuensmmenmrnses s wsssssss 55
Top Cover Thread Guide...
Supplementary Thread Guide
Tension Post ...

Supplementary Tension Disc...................... ik ak AR
Supplementary Tension Spring.................... LRIk AR R L
Thread Tension Spring Cap........................ AR
Screw (M4-0.7X12)......ceviiiiiiiiiiiiiiininenn

Washer (WF04)...................oooo.

Screw (M4-0.7x8)......
Conical Spring Washer

Bracket. .. ”
Side Cover ..........ooooiiiiii
Flat Spring............ccocooeiiieiiiiiiieeee . I'IF
Screw (M4-0.7X6)......ccoovniiiiiiiiiiiieann,
Screw (M4-0.7x5).....oooieiiiiii
Thread Eyelet ................
Needle Thread Eyelet C.Set
Conical Spring Washer.............................




% \

:ésf
AR
.

\S

o)
\

4v,
=

4

YN
3 K
Ve
\

-

AL

v

v
::E))\

\
\
\
\ .

¥

LS

7

—

/4y

o/

R

AW

A%

v o

£

=

LA

X

7

AR NS
)

— =
/

2

&
e

’

\ S
X
N\

\

\
\

\

Se—

\“_{ _

/

Nt e e e e e e i

\,

MISCELLANEOUS THREAD EYELETS-3NEEDLE

Ref. Parts
No. No.
1 07870301
2 07870343
3 07870302
4 07870372
5 07870373
6 07870374
7 07870306
8 07870307
9 07870308
10 07870309
11 07870310
12 07870311
13 07870312
14 07870313
15 07870229
16 07870125
17 07870317
18 07870320
19 07870321
20 07870363
21 07870102
22 07870324
23 07870325
24 07870326
25 07870327A
26 07870328
27 07870329A
28 07870330A
29 07870366
30 07870319
31 07870333
32 07870323
33 07870336
36 07870334
37 07870365
38 07870368
39 07870369
40 07870370
41 07870371

Description

oK =4t 4
Amt.
i £ Req

Thread Tension Spring Cap(Blue)................ Leak rnE AR )., 3
Thread Tension Spring Cap(Red)................. Rk A E AR (A).... 2
Tension Spring Disc Support...................... RN 5
Needle Thread Tension Spring... RNk B .3
Top Cover Thread Tension Spring................ LARLRER EE 1
Looper Thread Tension Spring ................... Tasak S 1
Thread Tension Spring Retainer.................. LRIk ... 5
Felt . oo B 5
Tension Disc.. BRI .. 10
Tension POSt............ccccovveeeeennnn ks 5
Tension Post Ferrule................................ LRIk ES AR 5
Tension Disc Separator............................. LR EE RS 1
Tension Post SUPPOrt. ..............c.cccevveeennn. LS A HT AR 1
Thread Eyelet Pipe Stay... L ERTEEERE. ... U |
Screw (M4-0.7%4).....ooiiiiiiiiiiiiiee 2
Screw (M4-0.7X8).......ooiiiiiiiiiiiiiiee 5
Thread Eyelet ...........ccooeveeiiiiiiinian, 15
Thread Eyelet Pipe (Long)......................... 1
Thread Eyelet Pipe (Short)... .. 1
Thread Eyelet....................ccocooiiiiiiiiil. i 4
Screw(M4-0.7X12) ....ovviiiiiiiiiiiiiiiicn 1
SP Container COVer..............cceuieeieeenaann. 1
BP COMBINET . 055 05 00 5555 555 855 05 5 05 sspansansnse 1
21 TF — 5 1
Needle Thread Eyelet..................c..cceeennne. 1
SP Container Cover Pin.................ccoeeennee. 2
Thread Eyelet Support................cocoeeuenn... 1
Thread Eyelet (Front)................coeeevvvnnnnnn. i 3
Screw (1/8-44x5)_ ... 2
Screw (1/8-44%2.6).....ovniiniiiiiiiiiiaanne, 3
Screw (9/64-40%6.7)..........coooi 2
Washer (WFO4)........ooooiiiiiiiiiiiiiiiiieeans 1
Tension Post Support C.Set........................ 1
SP Container C.Set..............ccoooiiiiiiiian. 1
Thread Eyelet ...................................... [ R uRS 7 | 9
Thread Eyelet Pipe C.Set (Long).................. HRSFEH ). 1
Thread Eyelet Pipe C.Set (Short)................. HESEH K)o 1
Thread Eyelet (Front) C.Set........................ A 1
Needle Thread Eyelet C.Set....................... AR 2 L N 1




MISCELLANEOUS THREAD EYELETS-4NEEDLE

£ &

\DOO\]O’\'JI-PUJI\)»—A|

BB W W W W W W W W W N R NN NN RN D s e e e e e e e e e
= O VW 0NN W= O VW NN R WRN RO VW RN AR WD =D

Parts
No.
07870301
07870343
07870302
07870372
07870373
07870374
07870306
07870307
07870308
07870309
07870310
07870311
07870312
07873613
07870314
07870125
07870317
07870320
07870321
07870363
07870102
07870324
07870325
07870326
07870327A
07870328
07870329A
07870330A
07870366
07870319
07870333
07870323
07873636
07873631
07870334
07873642A
07873641A
07873637
07873638
07871534

Description i EA
Thread Tension Spring Cap(Blue)................ &S BEABMAE). ..
Thread Tension Spring Cap(Red)................. 2R B E VAR (AT). ...
Tension Spring Disc SUpport...................... TR FREARRAA. ...
Needle Thread Tension Spring.................... BRI
Top Cover Thread Tension Spring................ Bk I
Looper Thread Tension Spring ................... TAEK R
Thread Tension Spring Retainer.................. gkEk R .
Felt. oo B
Tension DISC.........ccoeioueeeeeeeeeeeeeeeeen GRS
Tension POSt..........ccccouuueeeeeeeeeeeeeee. ERIR I BE S
Tension Post Ferrule................................ &Ik ESEER. ...
Tension Disc Separator............................. LRk ES TS
Tension Post SUPPOLt..........ccceeeeeeereeeee..... LRI ALHERE. ...
Thread Eyelet Pipe Stay............................ HEFEBERE. ...
Screw (M4-0.7X4). ... WRLY
Screw (M4-0.7X8)..........oeeeieiiiiieeeeeei, WRLZ e
Thread Eyelet ..........ccccceeeeeeeeeeeeeeeneiiiii. [ R { U
Thread Eyelet Pipe (Long)......................... HEREFE (K)o
Thread Eyelet Pipe (Short)......................... SRSE (5.
Thread Eyelet...............ooovvviiiiieieieaaeen.n. T RPFECRR). ..o
Serew(M4-0.7X12) ..o BELY e
SP Container Cover................................. R
SP Container......................................... REMAEAAAE
Felt oL R
Needle Thread Eyelet............................... ReRigeREe.
SP Container Cover Pin........................... Tk o [ S R
Thread Eyelet Support.............cccceveeeeennn... AT BB ...
Thread Eyelet (Front)........................cc.c.... AT
Screw (1/8-44X5)......uuiieiieeeeieeeeeennn BRLL e
Srew (1/8-44X2.6).....rv.ovooooooeeee. BBZ .o
SCrew (9/64-40X6.T). ..o WYL o,
Washer (WFO4)..........cccooiiiiiieeieeeeeiie . B
Tension Post Support C.Set........................ Rk SRR
SPDevice C. Set..........ovvvveeeeeeeeeiiannnnnn. EFRREMAL. ...
SP Container C.Set..........ccccceeeeeeeeeeeeeee... TR A
Needle Thread Take-up............................. AR LRIT LR AT (U4 /S 2R).
Needle Bar Thread Eyelet.......................... EAE T LR AT (U4 7S £R). .
Top Cover Thread Guide........................... RS
Screw (M4-0.7X4).....cceiieeeeieeeeeeeee BELL e
SPACET. ..o B L




MISCELLANEOUS THREAD EYELETS-4NEEDLE Z - NE 5
Ref. Parts Amt.
No. No. Description i EA Reg.
42 07870529 Supplementray Thread Guide..................... AR SR 1
43 07600543  Screw (MA-0.7XI8).. .\ vooeereereeerereenn BE e, 1
44 07873622A  Needle Thread Eyelet............................... U 2 R 1
45 07870365  Thread Eyelet .............ocoovovovrereren.. PR 12
46 07873648  Needle Bar Thread Eyelet C.Set.................. LTS AP A (U AN 2). 1
47 07873647 Needle Thread Eyelet C.Set....................... WRSRH. ... 1
48 07873649 Needle Thread Take-up C.Set..................... HHRREITRNTH (AN, 1
49 07870368 Thread Eyelet Pipe C.Set (Long)................. HESEAGE). o 1
50 07870369 Thread Eyelet Pipe C.Set (Short)................. HRFEAR ). 2




6
Amt.

Parts

MISCELLANEOUS BUSHINGS

Ref.

e
1
1
1
1
1
1
1
1

—_ o

Req.

=]
]

HAEEEL) .o
EREAT A S B E ().

_EURLRAT LSt SR ().

bS]
LHE=
LHES

HERAHEES)........

Ol Seal.......uueiiiieeiiiieeiiiieeeiieeeiiee

REMEFEYE.
FHARAHEEWED. ...

EARRATERAREE ...

FREEE(T)......
CEREE.LL

2

Description

Needle Bar Bushing (Upper)......................

Bushing

Needle Thread Take-up Bushing (Rear).........
Bushing.....................

Spreader Driving Shaft Bushing (Right).........
Foot Lifter Lever Bushing ........................
Needle Thread Take-up Bushing (Front)........

Spreader Driving Shaft Bushing (Left)..........

Spreader Driving Bar Bushing....................
Oil Seal......coouiiiiiiiiiiiiiiiin s

Needle Bar Bushing (Lower)......................
Presser Bar Bushing.......................
Oil Seal...........oooiiiiiii

No.
07870401
07600602
07600603
07870404
07870405
07870406
07870407
07870408
07870409
07870410
07870411
07870432
07600613
07600614
07600615
07600616

No.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16




N

| FRRRRRATAR.
CCANAAMANRY

A\
LY
N
@
W o
PN
\
N,
\

/
E3
"
i
(=3

/

7

\
/

MAIN SHAFT DRIVING MECHANISM

Ref. Parts
No. No. Description fih

1 07600701 Lower Crankshaft................................... TEH........
2 07600702 Adjusting Bar...................oooooo P
3 07600703 ROIPIN. ..o ...
4 07600704 Screw (M3.5-0.6X14)............................. WEey
5 07600705

6 07600706

7 07600707

8 07600708

9 07600709

10 07870633

11 07600711

12 07870665

13 07870603

14 07870507 Retaining Ring...................................... E {152 T
15 07600715 Main Shaft Sprocket (Lower) ..................... TEBEER. .
16 07600716 Oil Pump Driving Worm. .......................... MR AE B IEAT
17 07870611 Ball Bearing (Middle).............................. FEEREEAR ().
18 07600718 Screw (M6-0.75%5)......cveeeeeeeeeeeeeeenn MR
19 07600719 Bushing.........ccooeeeeieeieeeeieeeeeeeeeee HAAE......
20 07600720 O-RING.........ooooiiiiii OFIMFF........
21 07600721 Screw (M6-0.75X8)........oveeeeeeeeeeeeeee, 1222 (RIK)....
22 07600722 JOINE. ..o HERH R E
23 07600231 Screw(M5-0.8%6)
24 07600724 Bushing. ..........ocooiiiiieiieeieeeeeee
25 07870502 Screw (M6-1x8)..
26 07870503  Screw (M6-1X8)...........cccoviiiiiiiiaeiiiee,
27 07870501  Pulley................coi
28 07870504
29 07600729
30 07870505
31 07600731
32 07600732
36 07600736
37 07870554
38 07870557 Serew(M6-1X10).........cccoviiiiiiiieiiieie,
39 07870546 Screw (M6-1%20). .. .
40 07870547 Washer(WFO06).............ooovvoeeeaeeeeeeen .
41 07870556 Screw(M5-0.8X4). ...
2 07870555 Bushing.............cocooeiveeieiiieeeeieeeee.
43 07870567 Bushing C.Set...........ccooovieeeeeeeeee,




-
7_mﬂ211412111
< #

Directly Driving Type Mini-Servo Motor C.Set ELUK A HAMAIIR Dik ...

Motor COVeT. ... ...vuiuiiiiiiiiiiiiieeaeen.

IR

Description

Screw(M6-0.75%6).....o.vuiiiiiiiieeean

Motor Detector
Phase Detector...........oceovviiniiiiiiniaiane.

5
wn
&}
=
K=
g
31
m

Lower Crankshaft C.Set...........................
Beming CBot..vmsmmmummssmenmsmmsmm

Washer.........ooiiiiiieiieii e

Part:

No.
07600744
07600745
07600746
07600748
07600754
JX060701
JX060703
JX060704

X2 JX070601

MAIN SHAFT DRIVING MECHANISM

Ref.
No.
44
45
46
48
54
JX1
JX3
X4




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM bk :#i R4 18453 T

Ref.

\ooc\lasu\.uwm.~|oz

;Ul-b-Jk-lk-lkwWWWWUJD)WU)WNNNNNNNNNM----~—
OV NULbhVOIANNDRERRREROOVWIANURE,WNDMEROWVWWNNSOVRWND=O

Parts
No.
07870604
07600802
07870648
07870647
07870504
07870505
07870608
07870543
07600809
07870507
07870611
07870612
07870125
07870511
07870615
07870618
07870619
07600818
07870621
07870622
07870623
07870624
07870625
07870626
07870627
07870628
07870629
07870630
07870631
07870632
07870633
07870634
07870635A
07870636
07870637
07870650
07870665
07870664
07870503
07870658
07870668
07870661
07870365
07870667
JX070601

Description

Handwheel Mark....csassmsemmamasmamssmsa
Handwheel..........

Screw (M5-0.8%5).

Handwheel Adapter.. ..
Ball Bearing............ccccovveivuueeiiieeaeiinnns, i
Retaining Ring......................................
Upper Shaft Sprocket.............ccoeeveeneienn.e.
Screw (M6-1X6)........evvneiieiieiiieiiieennnes
Upper Shaft (Right)...............................
Retaining Ring................ooooiiiiiiin.
Ball Bearing............ccccovveiiiieeiiieaeiinnns. P
Upper Shaft Joint..................oooiiiin...
Screw (M4-0.7X8).....ooviiiiiiiiiiiiieiieie
Counterweight (Small).............................
Upper Crankshaft.......................clL
Retaining Ring. ...................................
Ball Bearing................ccooovvveeiiiieiii. i
Timing Belt.............coooiiviiiiiiiiiiens
Conmeeiiog ROt ...ccoxcococeessesinssassassassass
Screw (M4-0.7x14).. ...
Screw (M4-0.7X12).....ociiiiiiiiiiiiiiiieeiainnes
Screw (1/8-44X7.5)....cciiiiiiiiiiiiiiiiienans
Guide Fork...................
Driving Lever.......................oooo......
Screw (M6-1X15).....coveiiiiiieiieieennnn,
Screw (M5-0.8%10).......ooiiiiiiiiiiiins
Washer...............................................

Spring Washer.........................oo
Serew (M5-0.8%14).....ooiiiiiiiiiieeene
Needle Thread Take-up............................ BHERIREIT LA
Top Cover Thread Take-up........................ AR T AT
Serew (M3.5-0.6%6)......coiiiiiiiiiiiiaian.
Washer (WFOL)........oooiiiiiiiiiiiieins

Upper Crankshaft C.Set...
Driving Lever C.Set. ...
Bracket C.Set....
Thread Eyelet ................

Needle Thread Take-up C.Set. ..
Bearing C.Set............ccoooiiiiiiiiiiiia, 2

el R S T )

—




NEEDLE BAR MECHANISM fan=I]
Ref. Parts
No. No. Description i %
1 07600901 NeedleBar...........ccoooiiiiiiiiiieiain, B,
2 07870702 Screw (9/64-4057.5) .. .cvoeeeeeeeeeee WBLZ
3 07870703A  Needle Bar Thread Eyelet......................... AT AT (4 gk ).
4 07870705 Needle Bar Bracket....................ccc......... BPREFEEE
5 07870706 Screw (M4-0.7x10)................................ WBYY .
6 * Needle Clamp. ...........cccoeeeeeeeeeeeeeniiinnnnn. BB e
7 07870708 Needle (UY128 GAS)....coovvvneneee.. MUEF
3 07870319 Screw (1/8-44%2.6)........veeeeeeeeeeeeeeee. BiEMBL
9 07870710 Top Cover Thread Eyelet. .. . bR R .
10 07870735 Screw (M2.6-0.45%5)......cvvivieieie e WBLZ
11 07870736 Needle Thread Guiding Wire.................... BRERIARERZE.
12 07870737 Thread Retainer Disc Support.................... T2k 77 1S AR [ T (/). ..
13 07870738 Needle Thread Retainer Dice..................... IR STRBERCD)..........
14 07870739 Needle Thread Retainer Spring................... BHRER B
15 07870740 Screw (1/8-44X2.5). .. ... BELY e
16 07870714 Counterweight. ..................................... SETECE NS
17 07870628 Screw (M5-0.8%10).........ccooovvieeeeeneenn.. WRLZ
18 07870716 Connecting Rod Ring............................... BEATER o
19 07870718 Connecting ROd..............ceeeeeeeene.. BERF
20 07870719 Roller Bearing. ...............cccccveeeeeeeneeenn. B
21 07870720 Connecting Rod Pin................................ FEAFHES .o
22 07870722 Slide Block........
23 07870723 Needle Bar Guide
24 07870724 Screw (M4-0.7x18)......oovoeeeeeeeeeeeee . WBLE
25 07870650 Washer (WFO1)...
26 07600926 Screw (9/64-40x9)
27 * Stitch Plate. ...........o.coooeeieeiiiieeieieenn.
28 07870750 Needle Bar Thread Eyelet C. Set................. RIS AT (S 4T LR ).
31 07870717 Connecting Rod C. Set..............ccceernnnnn. FEAFA. oo
32 07870747 Counterweight C.Set............................... PETERE A
35 07870746 Screw (M8-1.25%16).......oeeeeeeeeeeeeen.. WBLL e
37 07870365 Thread Eyelet ...................................... Mgt gl

KES R, S ChvER% 4]




gt

<
i 0

b

e
Ao
(V »

335 £6

7L
oy

N

&

B e
£
b

1}_/

=

(-
7
€
é
)
D
=]

Vae
QR
S <

\

[

\ e

\\ H
\-h

\,

/

X b)

NEEDLE GUARD & LOOPER DRIVING MECHANISM

Ref. Parts
No. No.
1 07601001
2 07601002
3 07601003
4 07601004
5 07601005
6 07601006
7 07601007
8 07601008
9 07601009
10 07601010
11 07601011

12 07600231
13 07601013
14 07871148
15 07601015
16 07600223
17 07601017
19 07601019
20 07601020
21 07601021
22 07601022
23 07870634
24 07601024
25 07870633
26 07601026
27 07601027
28 07601028
29 07601029
30 07601030
32 07601032
33 07870628
35 07601035
36 07601036
37 07601037
38 07601038
39 07601039
40 07600310
41 07601041
42 07601042
43 07601043

Description i EA
Balance Weight.............cccceeeeeeeeeeeeeenee... PR
Screw (M3-0.5%7.8).....cceviiiiieeeiiiiiiinnns BRLZ
WASHET.....vveeeeeee e B
C-Retaining Ring.........cooeeeeeeeeeeneeneennin.., CRINM....oooeeeeeiee
Shaft... ..o B
Crank Shaft(Upper)................................. BRE. ...
COLIAL ..o BRIR
UL © ettt e BB
Serew (M4-0.7X6).......ovvveeeeieeaeeeeeiiines YBLE e
Presser Bar ............ovvuuiiiiiiiiiiiieeeaaannnn BB
WaSheT......ooviiiieeeeeeiiiieee e R
Screw(M5-0.8X6).........ooeeeeeeeiiaaeeeen. BEEL
NUt WRIE .
Washer.................cooiiiiii Er2)
PiN .o FEEE .
Screw (M4-0.7X16).......cccceieeeeeeeaiin... WRLZ e,
Connecting Rod C. Set............cccceeeevennnn... AT
Shaft......vvveiiieeeee e AR BRI
Oil Seal.....ooiiiiiiiiiiiiiii e T
LOODET. ... L
Looper Holder C.Set..................cccccevvnn. FIEFEEAE ..
Screw(M5-0.8x14). ... WEYL .
Screw(M4-0.7X7). ... WRLY .
Spring Washer...................................... BREERE
Screw(M6-0.75%10)........eeiiiiiiieeeeecin, WRLL e,
Connecting Rod..................................... TR o
EccentriC.........oovviieiieiie e PRCFE.....
Looper Holder................ooooiiiiiiii. FIEVEE
Needle Guard (Rear)................................ SRR
Screw (M4-0.7X4.5).....ccoviuuiiiiiiniinaninennn BRLZ e
Screw (M5-0.8X10)..........ooooiiiiiiiiieeee. BRLY
C-Retaining Ring........................c........... CRIFIIR. ...
WaSheT..........ooeeiiieiiiiiee e R
L2 S ————— B
Screw(M2.5-0.453.8). ... MBS
Needle Guard (Front)..............ccccccceeeennn... K B S
Screw (M4-0.7X8).....eeieeieeeeeeeeeeeeeee L
Screw (M6-0.75%3.5)....coooiiiiieee WELL .
Front COVeT..........cccovuveiiieeeeeeeeeieeeennns B e
Crank Shaft(Upper).............cccooeeeeeeene... B




10

o
of
&

Y

S
-

L
3

<
£
0

v
£

NEEDLE GUARD & LOOPER DRIVING MECHANISM

Ref.

No.
44
45
46
47
48
49
51

Parts

No.
07870648
07601045
07601046
07601047
07601048
07870650
07601051

Description

Washer (WFO1)................
LOODEREC.SEE  connscnzanss sas wsmnsanas sassasssss s




PRESSER FOOT MECHANISM ERNA

Ref.

AW W W W W W W W W W RN NN NN NN e e e e e e e e e
S 0V 0 NN R W= O VO NN NR WD = O V0NN DR WD RO

Parts
No.
07870801
07870650
07870803
07870804
07870805
07870806
07870807
07870622
07870809
07601110
07870811
07870880
07870814
07870815
07870816
07870817
07870818
07870819
07870820
07870822
07870823
07870824
07870825
07870826
07870827
07870828
07870829
07870830
07870831
07870832
07870833
07870834
07870836
07870634
07870838
07870839
07870840
07870841
07870543
07870843

Description i £
Presser Spring Regulator........................... JE B B R AR
Washer (WFO1). .
Lock NUL. ... MR
Presser Bar Spring (Outer)......................... FEBRIREEE (SD)............
Presser Bar Connecting Bracket. o EIRHEFE L.
Screw (11/64-40x10.5).............ooooiiiiiiaet.
Presser Bar Guide.............cccociiiiiiiiinianns
Screw (M4-0.7x14)..
Presser Bar Spring (Inner)

PresserBar ...
Oil Protector Ring............ocvvviiiiiiiiiininan.
Screw (1/8-44%3). ...ttt
Presser Foot C.Set .........ccoooviiiiiiiiin.n.

Screw (3/32-56X%4). ...

Presser Foot Hinge Pin............................. MBS ...
Lock Nut. ... PRECHENE. ...
Adjusting Screw (1/8-44x10)...................... AR
Presser Foot Spring (Right)........................ EE ).
SCIEW (3/32-56X3).. ..o, T
Fabric Guide (Long)...............cooevveevienenn. FEMEE (K)o
Lifter Link...........oooooiiiiiii BAER .
SCrew (3/16-32X3.5). ... ooovooeeeeeeeee. BRZL e,
Lifter Link LeVer.........c.ccoeveureureueeerennn. RSB, .................
Fastener Pin...

Lifter Spring...........cccooviiviiiiiiieennn.
Collar (8X16X8mmMm)..........oeevreernerineinnaannn,
Screw (M4.5-0.75%5.5).... .
Lifter Shaft...........occoeiiiiiiiiiiiiiiins
Intermediate Lever..................................
Screw (M5-0.8x14).. .
Retaining Ring.......................................
Connecting Pin..............ccoceovveiiiiieeininn... i
Connecting Plate.................................... t
Lifter Lever (Small)............coocooiiiiii,
Screw (M6-1X6)......ooiiiiiiiiiiii
Lifter Lever..........coooviiiiiiiiiiiiiiiienns




PRESSER FOOT MECHANISM

Ref.

No.
41
2
43
44
45
46
47
48
49
50
51
52
53
55
58
63
64
65
66

Parts
No.
07870844
07870845
07870846
07870847
07601145
07870872
07870873
07870875
07870877
07870878
07870856
07870812
07870835
07870852
07870853
07870867
07870821
07870850
07601166

Tension Release Lever.

Description #h B4
Lifter Lever Stop........occveviviieiieiiiineinnans
Screw (9/64-40X5.5)....c.uviuniiiiiiiiiiiiiieanns

Screw (11/64-40%14).......coovveiiiiiiaiiiee,
Tension Release Shaft..............................

Presser Head.

FenderPlate.................................
Sideways Presser Plate....................ccc.ae.

Fender Plate...........
Presser Foot Noumenon

Collar................

Screw (M4-0.7x3)

Presser Spring Regulator C.Set.................... T o
Presser Bar Connection Braxket C.Set........... FE AT
Lifter Link Lever C.Set............................. BRI EL
Screw (1/8-44X4)..........ccoeeiiieeeeeeeee, LS,
CULET. ... TN T ...
Cutter Holder..................oooovveiieene. 2R T e

WAEA. .
M.
PP




FEED DRIVING MECHANISM ER R IR

Ref. Parts
No. No. Description i E4
1 07601201 SPACET. ... B L
2 07600231 Serew(MS5-0.8X6). .....ooooee e WBLL
3 07601203 SCreW(M4-0.7X5).......oveeeeieeeeieeeaeieneenn BRZL (DRJE) oo
4 07601204 Crank C.Set..........oooieeeeeeeeeee e MR
5 07601038 Screw(M2.5-0.45%3.8)......ooiiiiiiieeee BEZZ il
8 6 07601206 SPACET...... .o BB
7 07870259 Cotton Thread..................ooooeeeeinieiiii... B
8 07601208 SHAf. ..o Bl
9 07601209 Ol Wik, AR
10 07601210 NUL. oo BBl
11 07601211 WASHET. ... E7 ) = UURRUURRRURRURRURRRON
12 07601212 Connecting Rod..................coooeeeeeieiiiii. ML
13 07601213 Retaining Ring..................oooevvvvveveennnn... I
14 07601214 SPACET. .ot BB
\ 15 07601215 Pl oo T
? 16 07601216 Pl oo W
‘ 17 07601217
i 18 07601218
19 07871148
20 07870838
@‘Ib - 21 07601221
22 07870648
23 07601223
24 07601224 SPING ..o B
25 07601225 BOlt.. .o WA
- 26 07601226 P oo CiiiL - FOUURUURUURNRURRR
27 07601227 Eccentric Retainer. .................................. LTy (VA==
28 07601228 Regulator. ........coeveeviiieee e AFERETRS.
29 07601229 BeCentric. ...........ooeie e oA
30 07601230 Roller Bearing.................cceeeeeeviiuieeen.s. AR
31 07601231 Link/Main Feed.................cc.ooeieieei ..
32 07601232 Washer.........oooviieieiieiie e
0 33 07601233 Bushing.............ccoooeeeeiiiiiieeeee e s
34 07870229 Screw (M4-0.7X4)..........ccooviviiieieei,
35 07601235 Eccentric Pin................ooooooiiiiiiii
> 36 07601236 SHAE —- e ]
37 07601237 Screw (M4-0.7x8). .
38 07601238 Guide (Left)............ooooeeeiieieeieee
39 07601239 Differntial Feed Bar................c.c........c..... HEIEARE . .o
40 07601240 Washer




FEED DRIVING MECHANISM BB R

Ref.

No.
41
)
43
44
45
46
47
43
49
50
51
52
53
54
55
56
57
58
59
60
61
65
66
68

Parts
No.
07601241
07601242
07601243
07601244
07601245
07601246
07601247
07601248
07601249
07601250
07601251
07601252
07601253
07601254
07600233
07601256
07601257
07601258
07601259
07601260
07601261
07601265
07601266
07601268

Description Y %

Screw (M3-0.5%6)......ccoeeieeiiiieeeeeaeeean, BELY
SHAE ... WH
Bushing.............cooooooiiiiii L B
Screw (M4-0.7X6).........oovvieeeaaaieiinn.. BATIREZ
Screw (M4-0.7X6)................................. Bt .
Main Feed Bar.......................ccoeeiineei... EREMAEE
Guide (Right). - secrvermemeamemeasenmessemsesresssn HIEREERN ..o
MainFeed Dog...........coeveveiiieeaeeaeeeninn. EEAA W e
Screw(9/64"-40XT.5). ..., BBLL
Differntial Feed DO...........cc.vvveeeeeeeenn... WEEEA R ..o
Oil Shield ......................................... AW ARMA
COVEL ..o EARNEBMEE ..
Roller Bearing.....................ccccoooeeeeiiiio. VR
SHAE .. T
Screw (MA-0.7510)........ oo, BB
Guide (LOWET) ......ovvveeeeeeeieiiiiieeeeeeee, TREAEERN oo
Crank...

Crank.

Screw (1/8"-44%5.5)

Eccentric Retainer C.Set........................... PRy B A o
Feed Bar C.Set...........

Link/Main Feed C.Set




13

FEED DRIVING CONTROL MECHANISM Bk BRSPS B 13

¢ 2

\OOO\IO\UIU)M;—A|

N RN — ko e s —m e e e e
W RN = O VoW UL A WRN R~ O

Parts
No.
07601301
07601302
07601303
07601305
07601306
07601307
07601308
07601309
07601310
07601311
07601312
07600310
07601314
07601315
07601316
07601317
07600308
07870323
07601320
07601321
07601322
07601323

Amt.
Description fh % Req.

SHAE ..o TEE 1
Guide/BIOCK. ..........oveeeieeiiieie e, THER 1
Screw (M5-0.8X12)........oeeeeaeeaeeeeeee. . BEEY e 1
Screw (M5-0.8%3.9)........oovveiiiiiieieeiiii, BRZE 1
COlATr. ... L2152 1
Screw (M4-0.7X6).......ouuveeiieiiiiieeeeiiiinnn, BRLE e 2
Screw (M4-0.7%3.5)......ccvveeeiiiiiiieeeeereinan BATIRZ 1
SPIING ... BB 1
O-RING ..o OFIHIR ..o 1
Bracket........cc.oveeeeeeeee e, BN E TR ... 1
Oil Seal Cap...............oooooooo FLEE 1
Screw (M4-0.7%8). ... WL . 7
Lever ..o BRI 1
SHOPPET. ...t TERLFR 2
SPACET. ... BE¥R 2

Graduations.......................cccoeeiieieeei .. TR o 1
Screw (M4-0.7X12).......ccoiiieieeieeeeeeee BRLL e 2
Washer (WF04) 2
Conical Spring Washer ............................ HETSREEEE .. 1
Thumb NUt........oovvieiiieiiiiiiiiiiieeeeeeee, VAFEESR 1
Screw (M6-0.75%9.1,M4-0.5x3.2)................ BAMEL . 1




SPREADER MECHANISM LA IR

Ref. Parts
No. No. Description i %
2 07870902 BCCENLIIC. .. AR
3 07870503 Screw (M6-1X8)........cccvvveeeeereerrenennn. BLL e
4 07870904 Roller Bearing..
5 07870905 Connecting Rod
6 07870906 Retaining Ring.......................................
7 07870125 Screw (M4-0.7%8)......oviiiiiiiiiiieieeen,
8 07870908 Washer.........oooooiiiiiiiiii
9 07870909 Adjusting Lever Pin................ccoooiiiennnenn.
10 07870547  Washer(WF06)............ceveeeeeeeeeeenn..
11 07870911 Nut (M6-1.0)............
12 07870912 Collar (12x20x8mm)
13 07870913 Screw (M4-0.7X6)........uevuuniiiaiinaaiiaiinn,
14 07870914 Adjusting Lever. ..........ccvveeeeeeeeeeeeeen
15 07870915 Screw (M6-1X16)......ccovuivniiiiiiiiiiiniiinnee.
16 07870916 Driving Shaft...........ccooccoiiiiiiini
17 07870917 Rocking Arm.........ooooiiiiiiiiiiiiie,
18 07870543 Screw (M6-1X6)...........oooooiii
19 07870919 Rocking Pin.........cooooiiiiiiiiiiiiiin,
20 07870920 Spreader Bar..............oooiiiiiiiiiii
21 07870921 Bushing Rifg..........coovvvvviieieeeeeniiiiinnnnn. f
22 07870922 Collar (10x18x7mm)
23 07870229 Screw (M4-0.7%4). ..o
24 07870924 Spreader Holder.............cocoveeniiiiieeinanann.
25 07870925 SPreader .........ooiiiiiiiiiaiae s
26 07870102 Screw (M4-0.7X12)......ooviiiiiiiiiiiiiiean.
29 07870929 Eccentric Connecting Rod Bearing C.Set........ PR EEAT R ...
33 07870933 Rocking Arm C.Set .......c...vveivineiiinnni. BREM. ..o
38 07870930 Eccentric C.Set..........vwuuueiiiiiiiiiiiiiieieees PRCEEAE.




15

ELECTRICAL TYPE DIRECT DRIVING PRESSER FOOT LEFT BB R EZRFARITHA 15
Ref. Parts Amt.
No. No. Description i % Req.

1 07871901 Presser Foot Lefter Solenoid...................... HEH B RERGRAITY). ... 1

2 07871902 Solenoid Bracket..................cccceeeeeieiiiii. LRGSR 1

3 07871903 NUL e VRS 1

4 07871904 Plastic Pushing Block........... SRMES. 1

5 07871909 Presser Foot Lefter C. Set B EENGERAGRAR 1

6 07870245 Screw (M4-0.7X8). ... WEEL 1

7 07870915 Screw (M6-1.0X16) (). ..eeoovveeeeeieenn, WELL 2

8 07870547 Washer(WF06) 2

9 07871910 Spring................... 1

—_
(=]

07871914 Screw (M5-0.8%12).......oiiiiiiiiiiei, WELL e 3




w

@
o

L@%

50

o

26

/

w
N

w
(]

[
w
hIRY]

53

:\Em

LUBRICATING MECHANISM

Ref. Parts
No. No. Description
1 07871301 Oil RECEIVET. ...,
2 07871357 Warning Sticker............ccoovviviiinneinneennn.n.
3 07871303 NUL. s
4 07871304 Oil Wick. ... TS
5 07871305 Needle Bar Connecting Rod Oil Pip..............
6 07870229 Screw (M4-0.7x4) ...
7 07871379 Tube Clamp............cvvveiineiiieeieiieeiaeanns
9 07871309 Oil Wick Holder..................oooiiiiiiinn,
10 07870702 Screw (9/64-40X7.5).....oevueieiiiiieiieeiieaanns
11 07871311 Oil Filter Cap......coovveieeiieiieiieiiaieieeeans e
12 07871312 Screw (11/64-40%16).
13 07871313 O-1ing (P42)....oveiiiiieiiee e

14 07871314 Oil Filter ... bis¥

15 07871315 Oil Filter Connector (3/8-28x6)..
16 07871316 Felte e

17 07871317 Suction Pipe.........cooiiiiiiiii
18 07871318 Suction Pipe Bushing..............

19 07871319 Oil Tube (3x5%440mm)

20 07871320 Draining Pipe...........ooovviiniiiiieiieiineeannes bl
21 07871321 Oil Sight Top Nozzle............c.coeevnveineiinnnnn
22 07601622 Oil Pump Shaft...........ccooooiiiii
23 07870547 Washer(WF06).........c..coviiviniiiiiineeiiins
24 07871324 Oil Tube (4x6X30mm).............................
25 07871325 Non-Return Valve Unit...............ceeevneennn...
26 07601626 Oil Tube (4x6x360mm). ...........................
27 07600222 Screw (M4-0.7X6)......ccvvueeiieeeiieeeenne
28 07601628 Oil Sight Top Nozzle............c.oeevneeunainnnee.
29 07871329 Oil Tube Joint, One Way...........................
31 07601631 GOAL. ...
32 07601632 Oil Pump Fame Pinion.............................
33 07601633 Oil Pump Fame(Lower)............cccceevvnennn.
34 07871344 PipeJoint..............ooooooiii b
35 07601635 Oil Pump Fame Pinion....................coooeees
36 07871345 Nut......

37 07601637  VINYI PAPE. .o oo
38 07871338 Fitting Stud (Long)(1/4-40%27)...................
39 07871336 Fitting Stud (Short)(1/4-40x16)..

40 07601640 Oil Pump Fame(Middle)........................... i
2 07871355 Washer (WF02).........oooeeeeaeeeeeeeee
43 07870915 ScreW (M6-1X16).......eooee oo,

TEAR. ..o




LUBRICATING MECHANISM PichizeIn ]

Ref. Parts

No. No. Description il %

44 07601644 Oil Pump Fame(Upper)........cccvvvveeeereeeennns TMEAE(EPE). ..,
45 07601645 LOWEr COVET....vviertneeeianeiieeereeeeeaineenans TFRER . cevvreeeeiieeeeieeeenn,
46 07601646 Serew(M4-0.7X30). ..cuvveeeeiiieeeeeiiee e BREL e
47 07601647 SErER(MA0E9)} o cuvmmammsensmmr s L
48 07871337 Washer

49 07601649 Forced Fuel Feeding C.Set

50 07601650 0il Sight Top Nozzle C.Set.......oevveirrreeennn. M.
51 07871359 Suction Pipe C.Set............. L AL .
52 07601652 Ol Tubs: (4REXZAOMINY, v svevwusvases vavvvense T (4%6x240mm)...........
53 07601653 Oil Pump Body......ovveeeenieeieeeiieeeenennn TR v,
54 07601654 Pibesnvamnin e T oo v smsvsssmmvim e
55 07870125 Screw (M4-0.7X8). . eeuveneeiiiieeiiieeeeiiaeninn, BREL e
56 07601656 Pl oot R
57 07601657 Felticmmmnmnnumonen s E
58 07601658 Needle COOLET vuvnvvrniiiiieiiieeeieeeiieeens IR
59 07601659 ClalD: v s Bl e
60 07601660 Oil Tube (4x6x100mm)................oovvveennns HAF (4x6x100mm)...........
61 07601661 CaP . TEMME. .o,
62 07601662 S (MBE0.5%6) s ussssmnnsssimmmnispessmaiains - T
63 07601663 Bracket...........oovveeeieieeeeeiiiee e,

64 07600116 SEEWV (MAOTRS ) e manamnianias

65 07601665 Silicone Oil Reservoir (Upper) .... a

66 07601666 Screw (Md-0.7%12).uvveeeeniiieeeeiieeeeian



17

Ref.

—_
—_

Parts
No.
07870648
07601702
07601703
07601704
07870350
07601706
07601038
07601708
07601709
07600309
07601711
07601712
07601713
07601714
07870838
07601716
07873038
07601718
07601719
07870323
07601721
07601722
07601723
07600310
07600223
07601726
07601727
07601728
07601729
07601730
07601731
07601732
07600222
07601736

NEEDLE THREAD TAKE-UP MECHANISM SreRIRER T

Description mn %
Serew (M5-0.8%5) ... ceuieiiiiieiieiieieieieane,
Thread Take-UP................cooooiiiiiins

Screw (M4-0.7X8).....cvviiiiiiiiiiiieceii,
Screw (M3-0.5x4). .
Thread Guide...............coooiviiiiiiint.
Bracket..........ooouuiiiiiniiiiiei e,
Thread Support..
C-Retaining Ring............cccoovevveinnienennn..

Washer (WFO4).........oooiiiiiiiiiiiiiiieins

Screw (M4-0.7X6)......ceiuiiiiiiiiieiieieeeas

Thread Guide.............ccceeeeevviiiieeaeeeennnn. B .
Bracket........cccooeeeeieeeiiiiee e IR,
Screw (M4-0.7X8).....uuueeeeiiiiiieeeeeeeeinn, WRLY e
Screw(M4-0.7X16).......coovvieeeeeeeein WBLL e
Shaft........... B
Shaft.......ooii B
Bracket.............cooeiiiiiiieee e JEIRGBHE.
SHOPPET <. TR L
SPIING ..o B
SCIEW ..o Bfhiges
Thread Guide...............oovvvveiiiiiiiiiiiiannn, BRR
Screw (M4-0.7X6)............oovviieeeeeeenn, WRYL L

Washer..........ooooiie B




18

1 (1)
19 (RN%H)

THREAD STAND
Ref. Parts
No. No.
1 07873101
2 07873102
3 07873103
4 07873104
5 07873105
6 07873106
7 07873107
8 07873108
9 07873143
10 07873110
11 07873111
12 07873112
13 07873113
14 07873145
15 07873115
16 07873116
17 07873117
18 07873118
19 07873119
20 07873120
21 07873121
22 07873122
23 07873123
24 07873124
25 07873125
26 07873126
27 07873141
28 07873142
29 07873144

Description
Thread Stand (5 Spools Type).....................
Column Cap......c.ovviiniiiiiiiiiiiiee
Column Pipe (Upper).........ccocoeeneeiinninenn...
Thread Hanger (3 Spools Type)...................
Thread Hanger (2 Spools Type)...................
Screw (M6-1%20).......ovvnviniiieiinaiieinannns
Rubber Spool Cushion...............ccocoeeienen,
Column Pipe Connector.................cceuuenn...
Thread Guide Holder (Large).....................
Column Pipe (Lower).........cocooeviiniineeneanns.
WASHET cuammmmamssmmsss sas 55 s 5 452555 55 33055

Thread Guide Arm............coeeviiiieiininannn.
Thread Guide Holder (Small).....................
Thread Guide (6 Spools Type)....................
Spool Cushion............ccccoeviiiiiiiiiiiinnn...
SPOOL Py cosssissisnson 5 55 + 155 635 s walsipisismsssoss
Spring Washer.............ccooeiiiiiiiiiinainans
Thread Stand (6 Spools Type).....................
Spool Mat.........oooooviiiiii
Spool Seat DiSC.........ovvivniniiiieiieiieieinans
Spring Washer........................oll

Column Pipe Connector............................
Spool Stand (3 Spools Type)............cc.c.ce.e.
Spool Stand (2 Spool Type).......................
Serew (M4-0.7x12). ...

ik

(=]
BB ﬁ

BRLL (RS
BRI RR.

BEBONERA)...
2 PP IO——
BRBMRAR oo isesscmanians

Bk
3FLARAE. .




"Q" DEVICE (1)

Ref.

—_

W W W W W W W W N N R RN NNNNLN = = = = = = = =
N A AR WD =, O OV XN AR W=, O LV NN DR W

Parts
No.
07601901
07601902
07601903
07600245
07601906
07600228
07870226
07600231
07600229
07601911
07601912
07871148
07601914
07601915
07601916
07600243
07872602
07601919
07601920
07601921
07601922
07601923
07601924
07601925
07601926
07601927
07601928
07601929
07601930
07601931
07601932
07601933
07601934
07601935
07601936
07601937

Description i E4
Bracket........ccoooeuieiiiieee e BIAZE
Screw (M5-0.8X10).....c.veuieiniiiiiiiiaannns BRLZ e
Washer.......oooovviiiiiiiiiieiie e B e,
Cushion.........ooveuiiiiiiiii e BEREE .
Front COVer.........uuuueeeeeeeeeeeeieiiiinnn BT
Screw(M4-0.7X8.5)......ovveiieeeeeeeeeeeee, BRLE e
Conical Spring Washer.......................... HEARE R
Screw(M5-0.8X6).......uevviriineiiiiiiieiins
Pin.....oooooeeniinns
Screw (M5-0.8x6)

Fabric Guard.............coooooeiiiiis

Auxiliary Plate/Front Cover.

Screw (M5-0.8X7.5).....iiiiiiiiiiiiieienne. BRLL o,
Front Cover (Small)....................ccceen. INBT B
Front Cover Hinge............................... BIEEEBE. ...
Binder.........ooovniniiiiiiie e W A1 B (R — T & S ). L
Differntial Feed Dog.............c.c.ooeeeevn... RSB ..o
Main Peod DO ccovmmsosrmmmssassans 1o 55855 ERERE
Needle Plate..........cocouvvuiiieinniiiiiiin,

Fixed Axle.......ooovviiiiiiiiiiiiiie

Spring Base...

Plate.....oooniiii i

Presser Foot Spring

ST OWeomsnzanzsss 5 52: s spismamemmeessnmar s

SCIEW ...t

SCIEW ...t

SPIING. et

Hexagon Nut...........cooooiiiiiiiii

SCIEW ..o BRLL e,




20

.(

A

—
©w kW o

"Q" DEVICE (2)
Ref.

Parts
No.
07872701A
07872702A
07872703A
07872704A
07872705A
07872706A
07872707A
07872708A
07872709A
07872710A
07872713
07872714
07872715

Q"R \ 2
Description ot 4
RN O
Fixed DisC.........oooooviiiiiiiiiii it o
FiXUUTE. ... [EEsede
Fixing Lever.........cccoevivviiieeeeeiiiiiieeeees [l SEBEAT ...
Screw(M6-1X6).........oveeeeiiiieeeeien WRLL L
Tope DiSC.....oooiiiiiiiiiii KiiE 3
Collar ......coeeeiiiieee e B
Scwer (M4-0.7x13.8)........oeeeiiiieeeeee. WBLZ e
Tape DiSC POSt........vvveeeeeeeeeeeeeiaeeeeenn. FABA.
Tape Disc C.Set.......cceeeeeeeeeeeeieeeeeeeiee MERA..
Binding Cloth Guider............................... WEMSA.
Tape Dise POSt..............ccoeveeeeiiiiiaiei. s,
NUL. e e e e e BRI




PULLER MECHANISM EXCLUSIVE PARTS FOR TAPE (1) R it 1

p Ref. Parts
//// N SN No. No. Description # &
ot I />/\ 1 07602101 Screw (M4-0.7X12)......co oo VB
o < &7 2 07602102 Tape Holder.......oovvouivereierrirernrireennn. ZL T
A P ? 3 07600233  Screw (M4-0.7X10).........coovoeoeeeeee VB
_ / . ? 4 07872903  Washer(WF03)..........coeveeeerereeeeeen.. BB e,
7 i @ -~ . 5 07602105  Screw (M4-0.7X12).........cooieieeeeeee BB
; - ?g 7 07602107 Tension Roller Holder.............................. RV .o
I / ? 8 07602108 Roller Shaft Bushing..............ccoocvvrreeeanne, R
\\j? 9 07602109  Tension Roller (Large)............c..vecvvveene... AN oo
N~ 10 07870229  Screw (MA-0.7X4)........cooiiriieeeeeeee, VB
27 A 11 07602111 Adjusting Screw (M5-0.8%28).................... VATIBL .
o~ | 12 07602112  Lock Nut....
- ‘3@ I 13 07602113  Roller Lever
28 J 14 07602114
el 15 07871148
P 16 07602116
2 17 07602117
ﬁ/ . 18 07870838  Retaining Ring..........................
i | 19 07602119  Tension Link Shaft
| { ] 20 07602120  Washer........o.cocooiiiuiiiiricieicicccane
e, 21 07602121  TensionLink ..............occocovvvveveinenennnn.
g 22 07602122 Screw (M2.5-0.45%5)....c.ocvoioeieeeeen. B
23 07602123  Roller Shaft(Small).....................coco....... FRECHNON) oo
24 07602124 Tension Roller (Small) ............................ FRAFRECNY. ..
25 07602125 Tape Guide Wire..........ccoeeeeriviiiieeeeeee. TR & R
26 07873038 Screw (M3-0.5%3)......ooo oo, VB
27 07602127  Tape GUIde...........coc.eevecveeeeeeeeeeenaeen AFFEE
28 07602128  Knob Screw (M3-0.5X5)...........coovvveeee... VB
29 07602129  Tape Guide StOD..........oovevereeeeereeeeeeeenn.
30 07870125  Screw (Md-0.7X8).......ooooooooeeeee.
31 07870225  Screw (Md-0.7X8)........cooveiieeereeeeeennn,
32 07870226 Conical Spring Washer.............................
33 07602133 Tape Guide Bar Holder.............................
34 07602134 Screw (11/64-40X5.5)......cooooveeeeeeneen.
35 07602135 Tape Guide Bar (Long). T
36 07602136 Tape Guide............co..ocvecveeeeeeeeeeeeeeen
37 07602137  Tape GUide...........co..ocecveeeeeeeeeeenenn
38 07870319  Screw (1/8-44x2.6)... .
39 07602139  Eye Guard SUPpOrt.............cocveveeeeeeenn..
40 07870425  Safety Plate.................ooiooiiioeeeei




22

X

& i
P |
- |
|
|1
|1
20 N
|1
!
|
L/
26
Lo
g = 25
|
|
' @
|
|
|
P
| S
| [#7
' 94
\;/ Ny
-
(.
/V\((
1
N

PULLER MECHANISM EXCLUSIVE PARTS FOR TAPE (2)

Ref. Parts Amt.
No. No. Description i % Regq.
1 07602201 Roller Shaft..........cccoovmiiieiiieeeee VEESHh .. 1
2 07870648 Serew (M5-0.8X5)....ouveeeeeeeeeeeeeeen. BREL 2
3 07602203 Thrust RING. .......oooeoeeeoee e WEHERR 1
4 07602204 Retaining Ring .............ccccceeeeeeeeeieeeeenn.. IR 1
6 07602206 Clutch LevVer..............oouuieeeeeeeeiieeeeel B 1
7 07602207 Screw (9/64-40X9.5)........ccoieeeeiiiaeeen BBLL e 6
8 07873020 CICh. .o IR B A 2
9 07602209 Clutch SPing .........ooeeveeiieeeeeeeeeen, AW 12
10 07873021 Clutch Sping Seat..........ccccoeveeeeeeeeeeeennn. EERIEEME 6
11 07873027 Clutch ROLIET. .........ovviiiiiiieiiiie e, BABHIL . 6
12 07602212 Clutch Sleeve Coller. BAEBEEER.. o1
13 07602213 Clutch Sleeve ....................................... BERHE 1
14 07602214 Screw (1/4-40X6).........oe oo 2
15 07602215 Screw (1/4-40x3)..... 1
16 07602216 Screw (9/64-40x7.5) 3
17 07602217 Clutch Plate.............cccoooeeieeeeeiieeeeen.. 1
18 07602218 Roller Shaft Bushing. s 1
19 07870706 Screw (M4-0.7x10)........c.oooeueeeiieeiieeeien. 1
20 07602220 WaSher. ... oo 1
21 07602221 Screw (M4-0.7%4.5). ..., BREL 1
22 07602222 Clutch Lever Pin Adjusting Plate................. BEA BT AR ... 1
23 07602223 Screw (M3-0.5%X5)......ooiuieiieieeeeeeee, BBLL e 2
24 07602224 Adjusting Screw (M4-0.7%69).................... VAWIRLZ . 1
25 07602225 Tension Roller Holder Bracket.................... FRTFRZEEIE 1
26 07873007 Screw (M6-1X12).......covveieiiiiieeeeeeenn BBYL e 4
27 07602227 Clutch Rod Cover C. Set........................... BEEREH. 1
28 07602228 Clutch Rod COVET ............ovvveveevieeiaeiann, AR 1
29 07602229 Clutch Rod Cover (Right).......................... BEERBBE) s 1
30 07870202 Screw (M4-0.7X10)...........cccvveeeieeeei... WRZL 3




23

PULLER MECHANISM EXCLUSIVE PARTS FORTAPE (3) 4 i 3
Ref. Parts
No. No. Description i) EA
1 07602301 Upper Shaft (Right)................................ L EALBECR). ...
3 07602303 Clutch Eccentric C.Set ............................. BEawmOAE.
4 07602304 Clutch Regulater .....................ccooeeeeennn. EARETRS
5 07870648 Serew (M5-0.8X5)....ueeieieeiiieeiiieeeeeies WRAY
6 07872833 Adjusting Screw (M5-0.8%6.2).................... VWIRL
7 07602307 SPACET ..ot
8 07870256 Screw (M4-0.7X8).. ..o
9 07602309 Clutch Eccentric........... .
10 07602310 Clutch Driving Rod C.Set ............cc.eneennn.e.
11 07602311 Ball Bearing ...........ooeevveneieiinaeiiiiaaenannn. p
12 07602312 Clutch Driving Rod..
13 07602313 Ball oo 2
14 07602314 Screw (M4-0.7X16)............oocoeiiiii.
15 07602315 Clutch Lever Pin .........coooooeiiiiiiiiinn,
16 07602316 POINLEr. ...
17 07602317 Roller Bearing..........c.ecevveeriiuniiinneinennnns i
18 07602318 Bushing...............oooo
19 07602319 Washer.................................

20 07602320 Wing Nut..................




24 KNIFE DRIVING MECHANISM (1) HE TR (1)

- - z
O 00 NN N L bW N - (<]
B e &

—_ e
N O LW

RN NN NN = =
NN LR WD = O O

A b W W W W W W W W W W NN
_0O 0 00NN h W= O O ®

Parts
No.
07602401
07600231
07602403
07600704
07870229
07602406
07602407
07602408
07602409
07602411
07601003
07601004
07602414
07602415
07871259
07602417
07602418
07870634
07602420
07602223
07602422
07602423
07602424
07602425
07600707
07602427
07602428
07602429
07602430
07602431
07602432
07602433
07602434
07602435
07602436
07600718
07602438
07602439
07602440
07601307

Description fih %
Eccentric. ... AR
Screw(M5-0.8%6).......coovveeeeiiiiiiiieeeee WELL e
Connection........................................ BT
Screw (M3.5-0.6X14).....c.oooiiiiiiiiiiiiienn. WBLL e

Scwer (M4-0.7x4).

Screw (M3-0.5%5)....uiiiiiieiieiieeeeiieean,
Ol Wick. ..o S

Upper Knife Lever

Screw (M6-0.75%5)......cooiviieeeeeiiieennes WELL
Upper Knife.............oooeeeeeeeiiiiieeeaei. EVIT)
Screw(1/8-44x5.5)......ovveieeeeeiiiieeee L3 A
Lower Knife Holder........................oooeei. TFYITIEE o

Screw (M4-0.7X6)......coeeeeeeiiiiieeeeeeeeen, WBLY e




24

KNIFE DRIVING MECHANISM (1)

Ref.

No.
2
43
44
45
46
47
48
49
50
51
52
53
54
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82

Parts
No.
07602442
07602443
07601902
07602445
07602446
07601662
07602448
07601711
07602450
07602451
07602452
07602453
07602454
07602458
07602459
07602460
07602461
07602462
07602463
07602464
07602465
07602466
07602467
07602468
07602469
07602470
07602471
07602472
07602473
07602474
07602475
07602476
07602477
07602478
07602479
07602480
07602481
07602482

Description i %

Lower Knife ..........coeeeeriiiiinieeiiiiiiieeess T T i
Lower Knife Clamp.......................cceeen... TYITIE i
Screw (M5-0.8X10).........ovoeoeeeeeeeeeee. BBLS
SCIOW ..o Beftiges
Guide.........oooeeiieie L=
SCIEW (MB-0.556)....vereeeeeeseeseereersesen, BB oo
Chip Guard...........cccooviiieiiieiiieeeee VBB 8E. .
Screw (M3-0.5%4)...cccoeiieiiieiaaieeeeeeeeee BBEL e
Bronze Under COVer................................ TR
Bronze Under Cover................................ RS
Connection C . Set.................................. FERATH .
Washer........ccoooeiiieeeieiie e B e
Pill oo B
SCIEW ..ot BRLL e
SCIEW....oeieiieiiee e BRLYL e
Presser Foot Spring................................. PR
Screw...

SCIOW ...

Spring Base...........oooiiiiiiiiiiiieea

Sideways Presser Plate. ..

Fixed Axle......cooovviiiiiiiiieiiiieee

FenderPlate..........................

Screw...

Spring Plate Holder................................. ;

Lap Former Guide..............cccevveiniinnenn..

Presser Foot Spring..................................

Presser Foot C.Set........................o.....

Crank Connection C.Set............................ HRR AT A ...
Lever C.Set.....cvvvvviiieeeeeeiiiiiiiiiiieeeeennn, BB ..o




KNIFE DRIVING MECHANISM (2)

Ref.

AR OA R D W WWWWWERRREDRENRIRNIDNDIWN S = = = = s s e e
WM B W= O W= O 0 00NN R WN = O WV NN AR W N -

Parts
No.
07602501
07602502
07600327
07600229
07870226
07600330
07602507
07600228
07600231
07600245
07602513
07600222
07602515
07601902
07602517
07602518
07870648
07602520
07602521
07602522
07602523
07602524
07871148
07601911
07600333
07602528
07600243
07602530
07601002
07600720
07602533
07602535
07600328
07600703
07870261
07602543
07602544
07602545

Description #h EA

BED Cover (Left)................................... BEDA b
Side COVET ... FEAMSG eeeeee
Screw (M4-0.7X8). ... WELY
Pl T
Conical Spring Washer............................. MR
Screw (M3-0.5X4).....oiieiieeeeeeeeeeaeeennnn BELL o
Front Cover (Lower)................................ AR
Screw(M4-0.7x8.5)......oooevviiiiiiiiiiiiiieiel BRLE e
Screw(MS5-0.8%X6)........oeeeeeieiiiieeeeeeeean BRLZ e
CUSRION. ... WEREHR
Front Cover (Small).................cccceuneiii.n. AR e
Screw (M4-0.7%6)........cooeiiiiiiiiiii,
Bracket..........ooooiiiiiii

Screw (M5-0.8x10)

Shaft. . ..o,

Pin. ..

Screw (M5-0.8x5).

StOPPEL. ..

Crank Shaft ...

Screw(M3-0.5%7.8).....coooviiieeeeeeinn WRLZ
O-RING. .+, ORUIHIFR ..o
Copper Sleeve...............coeivvieiiiieeiii, BB
| U AL e
Conical Spring Washer............................. HEFESR B
ROUPIN. ..ot
Screw(M4-0.7X6).....ooueineiieiiiiieeeean

Needle Plate............cooooieieiiiiiiiiienn,

Differntial Feed Dog.

Main Feed Dog




26

ATTACHMENT BOX
Ref. Parts
No. No.
1 07873201
2 07873202
3 07873203
4 07873204
5 07873205
6 07873206
7 07873208
8 07871314
9 07873214
10 07873215
11 07873216
12 07873217
13 07873218
14 07873219
15 07873220
16 07873221
17 07873222
18 07873226
20 07602620
21 07602621

Description th %

Ring Spanner..................ceeeeeeeieiiieeeeaee, M.
Hexagonal Wrench (2.0mm)...................... PIASFTETF oo
Hexagonal Wrench (2.5mm)....................... PIASETT oo
Hexagonal Wrench (3.0mm)....................... PIZSETT o
Hexagonal Wrench (4.0mm)....................... WARERT ...
Hexagonal Wrench (5.0mm)....................... NIRRT oo
Screw (M6-1X46)..........oeeeeieiiieeiiieeeen, W22 (AR ...
Ol FAlter......vviieeiiiiieeeiiiee e PEMAR .
Needle ( System : UYX128GAS)................ MU ..ol
Threading Wire...............ccociieieeiennn.n. TR
SCIEWATIVET. .....eveveeeeeeeeiiiiieeeeeeee e BELHET e
SCIEWATIVET. .....evveeeeeeeeeiiiiieeeee e PR F e
SCIEWATIVET. .......oveeeeeeeeeeeeeeeeeeeeeea BRLHET e
SCIEW ..o W22 (LB AL A
Thread TWEEZErS.........covuvvreeeiereeeeennnnnn FHRI
Chain (Attach With Basic Model Only)......... B BN E). ...
Attachment Box. -

3 F:V1y o7y | SO

Hexagonal Wrench C.Set......................... WAARFH. ...
Gage,Sheet.......................................... T




ACCESSORIES
Ref. Parts
No. No.
1 07873301
2 07873302
3 07873306
4 07873307
5 07873308
6 07873310
7 07873311
8 07873312
9 07602709
10 07873314
11 07873320
12 07602712
13 07602713
14 07602714
15 07602715
16 07602716
17 07602717
18 07602718
19 07602719
20 07602720
21 07602721
23 07602723
24 07602724
25 07602725
26 07602726
27 07602727
28 07602728
29 07602729
30 07602730
31 07602731
33 07602733

Amt.
Description i £ Req.
Oiler. ..o b 1
Funnel........................................ W 1
Attachment BOX.................ccccceeneeeeeen. B 1
Machine COVET.............ueeeeeeiiiiiieeeeeeann. [ S U 1
Pedal C.Set.....ooveeeeieeeeeeeeeeeeeeee AR A LB T ). ... 1
Screwdriver. ... WEALRR . 1
Belt Cover (Comon)................................ B E(E)EEELTH). 1
Thread Stand C. Set..............cccoeeveurennnnnnn. AR 1
. L2
Fm(T)CHRELA).... 1
Ol TEVE . 1
NUt. e 4
Washer........oooviiiiiiiiiie e 4
Washer. 12
Connecting Tube 4
CUShion. ........oovviiiiie i HREY 4
StUAS. .. 4
Screw (M8-1.25K31) 1..ovvoeoeeeeeeeee, 2 4
Machine Cover .. B 4
1
1
2
4
2
1
Screw (M6-1.X14) ......ooeeiiiiiiiieeeice WRLY e 1
Washer..........ooooiiiiiiiiieee L . N 1
Connecting Rod.................................... BB 1
Wing Nut. ... BB . 1
Spool Pin. ... S 2




28

16

P ——

/

1
1 To 2
®
<&
A o8
N
|
|
i -
! N
2 1] \\\[/
23JI++ e 12 —
4
21
\\
\\
15
ML
20 w2
o ST
2

EXCLUSIVE PARTS

Ref. Parts
No. No.
1 07602801
2 07602802
3 07602803
4 07602804
5 07602805
6 07602806
8 07602808
9 07602809
10 07602810
11 07602811
12 07602812
14 07602814
15 07602815
16 07602816
18 07602818
19 07602819
20 07602820
21 07602821
22 07602822
23 07602823
24 07602824
25 07602825

Description i) 4
COMAT ... BFA.
Screw(M6-1x12)......ovveiiiiieeeeeeeee WELL
TapeReel...............oooveeeiiiii MEARAE
Cushion Block ...................ccoooiiiii B
Tape Reel Shaft.....................ccoeeeiiii.. Mg FHh. .
NUL. . Ly = D
Tape Column Pipe............ccccoovveeeiiiiiin.. MR .
Tape Column Pipe Connecter..................... Bk
NUL e BRI
Scwer (M5-0.8%16.5).........ovveieiiiieeee BREL
Fixing Lever...............ccoooiiiiiieieeeee. . B ST
Tape Holder..........................cccooooooiii. Mk ERE. ...
Wood SCIEW.......oooeiieiiiiiiiieee ARBEL
Tape Reel Holder C.Set............................ MEZREEE e,
WoOod SCIEW. .......vveeeeeeeeeeeeeeeeee KRIBLL i,
Waste Chute TOP.........uuuueeeeeeeeeeeeeaeenenei. NEHETRES. ...
Waste Chute (B)...............cccoooeeeeiiiiii.. NBHEB....
Waste Chute (A)..............cccccoveiieeeei. ANBHEA. .
Washer. ... B .
WoOd SCIEW. ... KRIBLL
Tape Column Pipe Connecter C.Set.............. Bk
Waste Chute C.Set................oooeeeeeeeeeenn. NBHMEHE. ...




£ i 48 ¥

<ZHiE FW-T60TN)Z5 « “FEARER « BRI EIEREE>
BRI - 25

15 . 20144F08 H 18H A4
0 310 B = mm
300
800 158
75
2; 90,
g | wo.q/@ : 159) N Eﬁ & e m o
i — <!
v o o B BT || S
LI ¢l & o
_ Bt + A || ¥
r Fq L NN A &
o m T :
SR - A A il
ﬂ S 8 = \/\ey £ s
® ,
"o % NEE Wl B
2 _ m 2 65 7 %
wﬂﬁl_n_‘lyw 3 _ m_ q_ m_ c_ 5_ :“ __ :_ x_ r_ ;_I:m __ i Em % B_ f_ \.7 m_ j ﬁ_ BB a_
=1 H i i o
=1 + H
e > «
D Operator 54 |42 «m.h@o, 1
N 145 Lo e D I_ 10
b #15 |45 |
g e
B
Moo
A-ATIRE
[EENE A
e | [
b DB,
o - e
=2 0027
& S—7
o | A i3
_I \ o5z 10ve10d0 q : a1 Nm» n\mv
& 2
& 3 ™
K S ———— ~— @ o F e ] -
NI K2 2N o Ve o o L
’ : N a2 gy
_ N
2 | i | O».V =
& H i o
i Pl 1
i i It P
o| | i i
m m 15} m Q\@ W
¥ ¥
!
i *
=L . e
NEE g \%@ hf
[T
831 008
(I3
wuw = va

o H8TH05v10T

LN : T
<|BI R B TR ) M B A - TR - I -(NDLO9L-MA g5 >
B B L0 5




BMEY-V
il
s DB |

e e

00T

o1t

011

G'92¢
[ov | 0027
SFWW&
3 008 e
_\ \ - 022 ey g/ ovT ﬁ &
J,@ W V7 - T N 0&&
b =3 R & F—Tu 8 - : ’
3 N \ y\/ S vee j o | il
[ 1 <
T o
N | !
o nle ]
3 i el I
- ™ 2 a T | i a i3
& 3 8 ot i
i J@ﬂ IR
% B L A
ot
CEOT RS | | s
2o . . | P> .
. I I 2\
e“%&aw\MwV o 2N )
)
a1 008
o1e
ww = N@m.u\

M H8IH80=710C

WL« R

<JBl R B T ) D B R e - M1 - 1652 (NDLO9L- M g ME >

B L) &




FW-760T(N) %

(=) MR AU -

(Q)IRez 2P I

® ®

B it 51 T SR AR 22 3 5 2

FW-760T(N) & 517 5 Rk 2235 77
(—) BEBOLE B -
(1) &l
(3) FEHIE & FLX4FL, 75 FH I 22 1 F 1Bl (e), 2 4H
(5) [EEHL&ALAL(BL13mm),
T FH U 22 20 40 F [ (d), 3R PO 4

(—) BEOLE B
(1) R4

(2) AL AL T A T3 B A ) @50mm)
3) B EHL & FLAL(B7.5mm),

T A PR 22 2 4 °F ey, FE A
(@) [ &ML & FLIL(@7.5mm),

% {d P 0ER 22 464 F o), FE T 4L

() WRLRNIA -

(a) (b)

al. B b1 BRI

a2 gk b2 ()
a3 Pk )y
as. iR EE —$
ad HEL )y —@ & b3
a6. Witk ——@ :;
@—— ba. )]
©— b5 (Z) IR
a7. [l e AR

(e

ﬁ SR

®

oD
e R R e
WA R B
ER g, WUB5HhEe S wp
soEmT, @

(OMRLL 08 - Setk, L H M HebARAs) O— wan
|
©) b2 O ® -
b3 b1 i
&— i
|
ees
b3 b4 [+
b5
R A B S RN - REHBERREN

IR T RRA B -




&

s

— S

— A 2

QLM

QA 23

7T

07601248-240

07601250-240;

07601248-248

07601250-248;

07601248-348

07601250-348

07601248-356

07601250-356

07601248-364

07601250-364;

07601248-460

07601250-460

07601248-464

07601250-464

07601920-240,

07601919-240.

07601920-248,

07601919-248

07601920-348

07601919-348

07601920-356,

07601919-356.

07601920-364,

07601919-364.

07601920-460,

07601919-460:

07601920-464,

07601919-464

Main i . Lo,
v = iy
Models

448 —fkAH | QUMK | AEAA | —RRATHy QUM ATHy | A 71 F 3T
[FW760N/T-240 07870707-240]|07600927-240| 07870814-240
[FW760N/T-248 07870707-248]07600927-248 07870814-248
FW760N/T-348 07870707-34807600927-348 07870814-348
FW760N/T-356 07870707-356|07600927-356, 07870814-356,
FW760N/T-364 07870707-364| 07600927-364) 07870814-364,
FW760N/T-460 07870707-460(07600927-460) 07870814-460
FW760N/T-464 07870707-464|07600927-464) 07870814-464,
FW760N/T-240-Q 07870707-240) 07601921-240) 07601937240
FW760N/T-248-Q 07870707-248 07601921-248 07601937-248
FW760N/T-348-Q 07870707-348 07601921-348 07601937-348
FW760N/T-356-Q 07870707-356 07601921356 07601937-356
FW760N/T-364-Q 07870707-364 07601921-364 07601937-364
FW760N/T-45()—Q 07870707-460 07601921-460 07601937-460
FW760N/T-464-Q 07870707-464 07601921-464] 07601937-464
FW760N/T-240-FR  |07870707-240) 07602543-240 07602480-240)
FW760N/T-248-FR  |07870707-248 07602543248 07602480248

07602545-240

07602544-240

[FW760N/T-348-FR

07870707-348

07602543-348

07602480-348

07602545-248

07602544-248

[FW760N/T-356-FR

07870707-356

07602543-356

07602480-356

07602545-348

07602544-348

[FW760N/T-364-FR

07870707-364

07602543-364

07602480-364

07602545-356

07602544-356

[FW760N/T-460-FR

07870707-460

07602543-460

07602480-460

07602545-364

07602544-364

[FW760N/T-464-FR

07870707-464

07602543-464

07602480-464

07602545-460

07602544-460

07602545-464

07602544-464




